
Federal Environmental Review
Environmental Information Document 

To be used for projects receiving funding from the Clean 
Water State Revolving Fund or the Drinking Water State 
Revolving Fund

TWDB-0801
5/22/2015



P a g e  | 1 

Introduction:  Full Environmental Review 
When federal loan program funds are spent on a construction project, the project must be assessed for 
environmental impacts.  The Environmental Information Document (EID) allows the Water Supply and 
Infrastructure Division, as well as other review agencies, to make determinations about the degree of impacts 
that can reasonably be expected to occur as a result of construction of a proposed project.  For additional 
information about different types of impacts, see the scope of impacts section on the following page.  Each 
[...]
Preferred Action Alternative ..................................................................................................................................8 

Section 4:  Alternative Analysis ............................................................................................................................... 12 

No-Action Alternative .......................................................................................................................................... 12 

Alternative Not Selected ..................................................................................................................................... 15 

Selection of the Preferred Action Alternative ..................................................................................................... 18 

Section 5:  Environmental Settings, Impacts and Mitigation .................................................................................. 19 

5.1:  Land Use ...................................................................................................................................................... 19 

5.2:  Geology ........................................................................................................................................................ 20 

5.3:  Soils & Prime and Important Farmland ....................................................................................................... 21 

5.4:  Water Resources ......................................................................................................................................... 22 

5.5:  Topography and Floodplains ....................................................................................................................... 24 

5.6:  Wetlands, Streams, and Waters of the United States ................................................................................. 26 

5.7:  Biological Elements ...................................................................................................................................... 29 

5.8:  Cultural Resources ....................................................................................................................................... 31 

5.9:  Hazardous Materials .................................................................................................................................... 33 

5.10:  Social Implications & Environmental Justice ............................................................................................. 34 

5.11:  Other Potential Impacts or Requirements ................................................................................................ 35 

5.12:  Secondary and Cumulative Impacts .......................................................................................................... 36 

5.13:  Standard Mitigation, Precautionary Measures and Best Management Practices .................................... 37 

5.14:  Mitigation Measures ................................................................................................................................. 38 

5.15:  References ................................................................................................................................................. 39 

Section 6:  Public Participation ................................................................................................................................ 40 

Section 7:  Agency Coordination ............................................................................................................................. 42 

Sample Agency Notification Letter ...................................................................................................................... 45 

Sample Agency Coordination Letter .................................................................................................................... 46 

Relevant Sections by Agency ............................................................................................................................... 47 

Section 8:  Certification ........................................................................................................................................... 50 

Section 9:  Appendices ............................................................................................................................................ 51 



P a g e  | 5 

Section 1:  General Information 

Authority (Loan Applicant):  New Braunfels 

TWDB Project No:  1307840 (OLA ID)/ PIF 13269 

Project Name:  NBU Surface Water Treatment Plant Expansion 

Counties where project activities will occur:  Comal 

Funding Source/ Loan 
Number: 

 Drinking Water State Revolving Fund 
(DWSRF Non-Equivalency)  

/  1307840 (OLA ID) / PIF 13269 

/       

/       

Total Estimated 
Project Costs: 

 40M  

TWDB Funded Phases:   Planning   Acquisition 

  Design   Construction 

Other Funding 
Source(s): 

N/A 

Consultant Project 
Name/Number  

(if applicable): 

NBU Surface Water Treatment Plant Expansion 

Primary Contact for 
questions concerning 
the EID: 

Company: Arcadis U.S., Inc. 

Contact Person: Jeremy Henson, CE 

Mailing Address: 1717 West 6th Street, Suite 210, Austin, Texas 78703 

Phone: 512-527-6111 

Email: Jeremy.henson@arcadis.com 

Project Engineer: Company: Arcadis U.S., Inc. 

Contact Person: Krishna Praveen 

Mailing Address: 1717 West 6th Street, Suite 210, Austin, Texas 78703 

Phone: 512-527-6084 

Email: Praveen.krishna@arcadis.com 

List of Preparers: 

1. Jeremy Henson, CE
2. Elizabeth Hingle
3. Branson Mauck, PWS     
4. Lindsey Drum     
5. Danielle Clemons      



P a g e  | 6 

Section 2:  List of Attachments 

Documents lacking required attachments will not be accepted

Identify the project footprint on all maps.

Maps must have adequate resolution and be at an appropriate scale.

Example project maps are provided online at:  

http://www.twdb.texas.gov/financial/instructions/doc/TWDB-1800.pdf

Many of the resources required by the following list of attachments can be acquired for free online.  If you are 

unfamiliar with the resources identified below or are not sure where to find them, please contact your 

environmental reviewer for assistance.   

Map(s):  Show existing structures, potential location(s) of new or upgraded structure(s), and areas(s) that will be 

disturbed by the project, including construction staging area(s).  Provide a scale bar, north arrow, and legend. 

Label and Describe:  Potentially-impacted environment(s) and site feature(s) (e.g., public/private property, 

developed or landscaped areas, roads, historic properties, wetlands, forested areas, rivers, streams, 100-year 

floodplain, prime farmland, wild and scenic rivers, protected areas, above and below-ground utilities, U.S. EPA 

designated sole source aquifer areas, etc.)  

Appendix A:  Standard Maps

Regional Location Map Page: A-1

USGS Topographic Map(s) for Preferred Alternative Page: A-2

Project footprint or plans/plats  Page: A-3-1 and 

A-3-2

Geologic Map Page: A-4

FEMA Floodplain Map(s) Page: A-5 

National Wetlands Inventory Map(s) Page: A-6 

Appendix B:  Environmental Setting, Impacts and Mitigation Attachments 

Appendix  B1 

Soils & Prime and 

Important Farmland 

(Section 5.3) 

Page: B-1-12

NRCS Soil Survey for Proposed Project Area of Interest (Required) 

 Map + Table of Soils (Series level) 

 Map + Table of Hydric Soils 

 Map + Table of Prime & Important Farmlands 

NRCS Farm Impact Rating  (If Applicable) 

Farm Impact Rating Form                                                          Attached           N/A 

Appendix  B2 

Wetlands, Streams & 

Waters of the U.S 

(Section 5.6) 

Page: B-N/A 

Wetland & Streams Impacts Map  (If Applicable) 

Wetland & Streams Impacts Map                                            Attached           N/A 

Wetland Delineation Report  (If Applicable) 

Wetland Delineation Report                                                     Attached           N/A 



P a g e  | 7 

Section 2:  List of Attachments 

Documents lacking required attachments will not be accepted

Appendix  B3 

Biological Resources 

(Section 5.7) 

Page: B-15-51 

County List of Rare, Candidate, Threatened and Endangered Species  (Required) 

  USFWS:  County List of Federal Candidate, Threatened and Endangered Species 

  TPWD:  County List of State and Federal Rare, Threatened and Endangered Species 

  Potential Impacts Table 

Appendix  B4 

Cultural Resources 

(Section 5.8) 

Page: B-53-62 

Cultural Resources Report  (If Applicable) 

Cultural Resources Report                                                     Attached           N/A 

Appendix  B5 

Hazardous Materials 

(Section 5.9) 

Page: B-N/A 

Hazardous Materials  (If Applicable) 

Formal Site Assessment                                                         Attached           N/A 

Appendix  B6 

Social Implications & 

Environmental Justice

(Section 5.10) 

Page: B-65-76 

All maps & reports should be generated through the EPA’s EJ View Website  (Required) 

  EJ View Map (add a 0.5 mile buffer around the construction area) 

  ACS Summary Report 

  Census Summary Report 

  Environmental Report 

Census QuickFacts Summary  (Required) 

  City vs. State 

  County vs. State 

Appendix  B7 

Public Meeting  

(Section 6) 

Page: B-      

Public Meeting Documentation 

Publisher’s affidavit and a copy of the Public Meeting Notice 

Statement signed by applicant - meeting was held in conformance with the Public 

Meeting Notice.

  List of witnesses 

  Written summary of the meeting 



P a g e  | 8 

Section 3:  Project Description 

Preferred Action Alternative 

For the purposes of this document the project site includes all areas that will be disturbed by the project, 

including construction staging area(s).  The project area includes surrounding areas which may, directly or 

indirectly, be impacted by the project. 

1. Background:  Briefly describe the existing system (e.g., treatment processes, capacity of treatment plant, 

annual average and peak demand flows, etc.). 

NBU’s current, and only, Surface Water Treatment Plant (SWTP) was designed by Hunter Associates, Inc. in 1990 
and employs conventional water treatment techniques. Raw water from the Guadalupe River is treated using 
coagulation, flocculation, clarification, filtration, and disinfection. The SWTP uses aluminum sulfate (i.e., alum) 
as a primary coagulant.  As needed, bentonite clay and copper sulfate are added during rapid mix to increase 
the turbidity to establish and/or maintain a sludge blanket in the clarifier and prevent algal growth, respectively. 
The SWTP also has the capacity to feed chlorine ahead of clarification (i.e., Disinfection Zone 1, D1) but only 
currently feeds chlorine at a low dose for additional algae control; current practice is to feed chlorine 
downstream of clarification for disinfection (i.e., in Disinfection Zone 2, D2). Following filtration, the 
chlorine residual is boosted and liquid ammonium sulfate (LAS) is added to form chloramines (i.e., 
Disinfection Zone 3, D3). Finally, fluoride is also added prior to distribution. 

The SWTP was designed to produce a daily flow of 8.0 MGD. On average, roughly 6.6 MGD of raw water 
is pumped to the SWTP (i.e., 82 percent of design flow). The maximum flow pumped to the SWTP was 
9.8 MGD, on May 3, 2014. Raw water intake during summer months (i.e., May, June, July, August, and 
September) was higher than during winter months (i.e., November, December, January, and February). 
The average influent flow seen during summer was roughly 7.0 MGD, which exceeds the average winter 
flow of 6.1 MGD by almost one MGD. Note that flow data listed above comes from the flow meter on the 
raw water line; thus, it does not reflect actual water production to the distribution system. As of late 2020, 
a new flow meter was installed on the finished water line, which will allow for characterizing water use 
through the treatment processes. 

2.  Project Location:  Briefly describe the project location (e.g., new undeveloped site, existing treatment plant 

site, undeveloped portion of an existing site, site adjacent to existing facilities, currently owned, acquisition 

required, etc.).  

The existing SWTP is located toward the center of NBU’s service area (A-1) at 2356 Gruene Road, approximately 

one-quarter mile from the banks of the Guadalupe River. The SWTP property is owned by NBU. The Raw Water 

Pump Station (RWPS) property access is provided to NBU through a 30-foot wide electrical line, water line, and 

roadway/access easement (A-3). Proposed project activities/improvements will occur within the existing, 

developed facility.   

Latitude/Longitude: 29.718720°, -98.118560°  

Project Address (if applicable): 2356 Gruene Road, New Braunfels, Texas 78130 



P a g e  | 9 

Section 3:  Project Description 

Preferred Action Alternative 

3.  Project Need & Purpose:  What need does the project address? (e.g., improve water quality, increase 

capacity, inadequate system or system components, increase treatment due to more stringent effluent limits, 

linear work, etc.) 

In response to increasing demand for potable water in the City of New Braunfels (the City), New Braunfels

Utilities (NBU) has secured the water rights to a firm yield supply of 16 million gallons per day (MGD) of surface 

water through Guadalupe River run-of-river (ROR) water permits and Guadalupe-Blanco River Authority (GBRA) 

Canyon Reservoir water.  This SWTP Expansion project will double the current treatment capacity of the SWTP 

to allow for treating these additional water rights. Additionally, the new treatment processes and equipment 

will be more robust and flexible allowing for improved water quality, better safety for the operators and 

community, and more resilience during flooding. 

Is the proposed project being pursued in response to a compliance order? No 

4. Project Description:  Description should include project costs, design year and design population.  

NBU’s current Surface Water Treatment Plant (SWTP) only has the capacity to treat 8 MGD, thus the full volume 

of firm yield surface water cannot be treated and distributed. Therefore, in order to utilize the newly acquired 

surface water, the treatment capacity of the SWTP must be increased by 8 MGD.  Additionally, the project will 

improve water quality, safety, and resiliency of the facility. 

• Project costs are projected to be $40M, including planning, design, construction, and financial services. 

• Design year 2042 

• Population projected to increase to approximately 211,100 in the next 20 years. 

Is the proposed project part of a larger project?       Yes           No 

If the proposed project is one phase of a larger project, describe the duration and purpose of the larger project.  

5.  Waste Disposal:  Does the project require sludge/soil/waste disposal?                                      Yes           No

If yes, identify the location(s) and method(s) of disposal: 

Drying beds are located on-site; liquids are drained to the NBU sewer system and dried solids are hauled to a 
landfill.

6.  Project Components:  Provide a bulleted list (e.g. install 1,000 linear feet of new 6-8 inch pipeline in existing 

ROW and easements from the outfall structure in Lake X to the WTP, install new 300,000 gallon ground storage 

tank at the WTP, demolish existing chemical storage building, etc.). 

Expanded SWTP Design Elements will include:

• New raw water pump

• New raw water meter vault

• New rapid mix basin with mechanical mixers

• New rectangular multi-stage flocculation basins

• New rectangular clarification basins with plate settlers and sludge collectors

• Expanded chemical storage and feed systems; optimized chemical storage layout

• New chlorine building with a dry scrubber



P a g e  | 10 

Section 3:  Project Description 

Preferred Action Alternative 

• New filters, a new pumped backwash system, and filter-to-waste capability